
CITY OF LEWISTON

WASTEWATER
MASTER PLAN UPDATE

July 13, 2018

GROWING 
POSSIBILITIES ►





JULY 2018 LEWISTON WASTEWATER SYSTEM MASTER PLAN   

 
 

 Page i 217043-001/6-Rpt/18-133                                                                                           CITY OF LEWISTON 

 

TABLE OF CONTENTS 
 

EXECUTIVE SUMMARY 
ES.1 Introduction ..................................................................................................................... ES-1 
ES.2 Basis of Planning ............................................................................................................ ES-1 
ES.3 Collection System Assessment ....................................................................................... ES-2 
[...]
Effluent meter  2013 
Plant water pumps 1974 1983, 2008, 2013 
Solids Building 1974 1983, 1989 (additions) 
Gravity thickener 1974  
  TPS pumps  2014 
DAF thickener 1983  
  TWAS pumps 1983 2014 
Sludge mixing tank 1974  
  Blended sludge pumps  2003 
Digester #1 (east) 1958 2013 (replaced cover, mixing, recirc, boiler) 
Digester #2  1958 2013 (replaced mixing, recirc, boiler) 
Digester #3 1989 2013 (replaced mixing, boiler) 
Sludge holding tank #1  1983  
Sludge holding tank #2 1989  
Belt press (Andritz) 1983 2013 (rebuild) 
Belt Press (BDP) 2007  



JULY 2018 LEWISTON WASTEWATER SYSTEM MASTER PLAN 
  

217043-001/6-Rpt/18-133            CITY OF LEWISTON Page 5-21 

TABLE 5.2 – UNIT PROCESS DEFICIENCY SUMMARY 
 

Equipment Backup 
Rating Criticality Rating Condition 

Rating Issues to be addressed 

South Shore Pump 
Station 2 S/H, EQ, PF, CC M (New pumps 

2015) Air release 

North Shore Pump 
Station 2 S/H, EQ, PF, CC W/R Ragging, concrete spalling, flow 

measurement, pipe corrosion 
Standby Power/Main 
Switchgear 1 S/H, EQ, PF, CC N (2017)  

Septage Receiving 5 PF W/R Grinder, maintenance, efficiency 

Screening 51 EQ, PF M Single washer-compactor, poor screen 
cleaning, bldg. corrosion 

Grit Removal 1 PF M Freezing, grit accumulation in piping 

Primary Clarifiers 5 EQ, PF W/R Redundancy, sludge scraper/scum 
skimmer corrosion, concrete spalling 

Primary Sludge Pumps 1 PF N (2014)  

Aeration Basin 5 EQ, PF W Concrete spalling, uneven distribution, 
capacity, slide gates 

Blowers 5 EQ, PF, CC R Age, lack of redundancy, efficiency 

Secondary Clarifiers 5 EQ, PF W Redundancy, drive vibration, coating 
deterioration, scum accumulation 

RAS Pumps 5 EQ, PF R Lack of redundancy, efficiency 
WAS Pumps 1 PF N (2013)  

Gravity Thickener 5 EQ, PF W Deteriorated drive mechanism & scum 
baffle, missing skimmer arm, redundancy 

DAF Thickener 5 EQ, PF M Efficiency, maintenance, spilling/spraying 
Sludge Blending 4 PF W/R Mixer, odors 
Anaerobic Digestion 2 EQ, PF M Struvite formation 
Sludge Holding 4 PF W/R Mixing, corrosion (Tank #1) 
Belt Press Dewatering 52 PF, CC W/R Maintenance, redundancy 

UV Disinfection 5 EQ, S/H W Redundancy, efficiency, maintenance, 
age 

Utility Water Pumps 1 PF M Head loss in distribution 
Effluent Pumps 1 S/H, EQ, PF, CC R Age (reliability) 

Notes: 
1 - While there are 2 screens, there is only one washer-compactor resulting in the backup rating of 5. 
2 - With the Andritz dewatering unit out of service, there is no dewatering redundancy. 
Backup Rating  

1 One Level of "In Kind" Redundancy (Identical piece of equipment is available to replace primary unit)  
2 Two or More Levels of "In Kind" Redundancy (More than one piece of equipment is available for replacement) 
3 Equipment Alternative (An alternative piece of equipment is provided)  
4 Procedural Alternative (An alternative operating procedure is required to provide redundancy)  
5 No Backup (Failure of equipment will shut entire process down)  

Criticality Rating  
S/H Safety and Health Risk (Loss would create risk to safety and health of plant personnel and others)  
EQ Effluent Quality Risk (Loss would create risk to WWTP effluent quality and could result in NPDES permit violations)  
PF Process Functionality Risk (Loss would affect the function and/or efficiency of the affected processes)  
CC Cost Critical (Loss would have a significant cost impact in short term or long term)  

Equipment Condition Rating  
N New (Equipment is new, or replaced in last 12 months)   
LN Like New (Equipment is operated very little or recently overhauled to a condition like new)  
M Used but Maintained (Equipment showing expected wear, but is adequately maintained and functions well)  
W Heavily Worn (Equipment is close to end of useful life, needs overhaul, difficulty in performing intended functions  
R Needs Replacement (Equipment does not acceptably perform, beyond cost-effective repair)  



JULY 2018 LEWISTON WASTEWATER SYSTEM MASTER PLAN 

  

217043-001/6-Rpt/18-133            CITY OF LEWISTON Page 6-1 

CHAPTER 6.0 – REDUNDANCY, CAPACITY, AND 
PERFORMANCE 

6.1 REDUNDANCY ANALYSIS 

As discussed in Chapter 1, the EPA (EPA 430-99-74-001) and Ten States Standards provide 
redundancy guidance as follows: 

Redundancy Criterion 1:  

At least two units are to be provided for screens, primary and secondary clarifiers, aeration 
basins, blowers, pumps, disinfection, and digesters. With the exception of the thickened 
primary sludge and the belt press feed pumps, Lewiston WWTP meets this criterion. 

Redundancy Criterion 2: 

 Firm capacity (capacity with the largest unit out of service) is to be sufficient for: 
 50% of design flow for primary clarifiers 
 75% of design flow for secondary clarifiers 
 100% of design flow for blowers and UV disinfection 
 Peak flow for pumps and fine screens 

Capacities of the various units based on this criterion are discussed in Section 6.2. 

6.2 PROCESS CAPACITY 

To identify potential bottlenecks in the treatment process, each plant component was 
evaluated based on both the process performance and the hydraulic limitations. The 
capacities (described in following sections) are summarized in Table 6.1.  The plant is 
currently over capacity in a few locations including the aeration basins (due to lack of blower 
redundancy). 

TABLE 6.1 – PLANT CAPACITY RESULTS 
 

Component Firm Cap’y 

(MGD)1 
2015 Cap’y 

Needed (MGD) 
2035 Cap’y 

Needed (MGD) Limiting Factor 

South Shore Pump Station 15.12 8.09 (PHF) 10.12 (PHF) Redundancy: 3 pumps in service 
North Shore Pump Station 2.97 0.67 2 (PHF) 1.132 (PHF) Redundancy: 2 pumps in service 
Headworks Screens 9.363 8.472 (PHF) 11.072 (PHF) Redundancy: 1 unit in service 
Headworks Grit Chambers 14.0 8.472 (PHF) 11.072 (PHF) Performance 
Parshall Flume Flow Meter 10.6 10.92 (PIF) 14.32 (PIF) Hydraulic 
Primary Clarification 8.55 8.472 (PHF) 11.072 (PHF) Redundancy & Performance 
Aeration Basin (Incl. Blowers) 3.7 4.2 (MM) 5.6 (MM) Redundancy & Performance 
Secondary Clarification 7.3 8.1 (PHF) 10.7 (PHF) Redundancy & Performance 
UV System 7.88 8.1 (PHF) 10.7 (PHF) Redundancy & Performance 
Effluent Pump Station 25.1 8.1 (PHF) 10.7 (PHF) Redundancy: 2 pumps in service 

Notes 
1 MGD – million gallons per day, PHF – Peak Hour Flow, PIF – Peak Instantaneous Flow, MM – Max Month Flow. 
2 Assuming plant recycle flow rate of 0.37 MGD. 
3 Assuming clean water is used to clean screens. 
 
 
 



JULY 2018 LEWISTON WASTEWATER SYSTEM MASTER PLAN 

  

217043-001/6-Rpt/18-133            CITY OF LEWISTON Page 6-2 

6.2.1 SOUTH SHORE PUMP STATION 

The South Shore Pump Station includes four 3500 gpm screw centrifugal pumps and 
has the ability to pump into three force mains under the river (one 24-inch and two 16-
inch pipelines). Three force mains (one 24-inch and two 16-inch) run from the South 
Shore Pump Station to an air release structure at the top of the West Lewiston levee, 
then under the river to a manhole (air break structure) at the top of the North Lewiston 
levee. Currently the City uses only one 16-inch force main to convey flow under the 
river. The current average sewage flow from the South Shore Pump Station is 
approximately 3.4 MGD. 

6.2.2 NORTH SHORE PUMP STATION 

The North Shore Pump Station includes three 1030 gpm submersible HOMA non-clog 
sewage pumps that pump into a 16-inch discharge manifold. The discharge from the 
North Shore Pump Station is metered through a 16-inch magnetic flow meter, capable 
of measuring 23.8 mgd. A 6-inch Palmer-Bowlus flume (capacity 0.2 mgd) with an 
ultrasonic sensor measures the sewage flow in the 18-inch RS line coming from north 
Lewiston. The current average sewage flow from north Lewiston is approximately 0.3 
MGD. 

6.2.3 HEADWORKS 

The headworks building houses two Ovivo Brackett Green CF100 band screens with 5 
mm screen openings. The capacity of each screen, as rated by the manufacturer, is 
9.36 mgd. As the screen collects debris, the actual capacity is reduced until a cleaning 
cycle is initiated. The level control system will automatically increase cleaning during 
peak flow events. Thus, as the peak flows approach the rated capacity of the screens, 
more frequent cleaning will be required to maintain flow without excessive headloss. 
However, the primary effluent used as wash water does not provide effective screen 
cleaning.  

Effluent from the screens discharges through a 12-inch Parshall flume to the grit 
removal portion of the headworks. The 12-inch flume is rated for a maximum free flow 
of 10.43 MGD, which corresponds to 2.5 feet of water depth. 

The grit removal portion of the headworks is provided by two Eimco JGT100 vortex 
grit units with a diameter of 10-feet, each with an estimated capacity of 7 mgd. Each 
grit unit is connected to a separate grit pump that periodically pumps grit to a grit 
cyclone/classifier in the headworks building. 

The screenings from both influent screens are sent to a single washer-compactor. No 
redundancy is provided for the screenings if the washer-compactor is being repaired. 

6.2.4 PRIMARY CLARIFICATION 

Primary clarification is provided by two 55-foot diameter primary clarifiers with 8-feet 
and 9-inches SWD. The capacity of the primary clarifiers, based on typical hydraulic 
loading rates in gallons per day per square foot (gpd/sf), are 800-1,200 gpd/sf for the 
average conditions (Metcalf & Eddy, Wastewater Engineering, 4th Edition), and 1,800 
gpd/sf for the peak hour. 

At current flows, primary clarifier overflow rates (with both clarifiers in service) would 
average 970 gpd/sf during maximum month flows, and 1790 gpd/sf during the peak 
hour – approaching the maximum loading. A third primary clarifier is needed. 

The detention time in the primary clarifiers (both clarifiers in service) would be 1.8 
hours at current maximum month flow. Based on typical performance data relative to 
detention time and influent concentrations, BOD5 and TSS removals at the current 
maximum month flow would average about 30% and 60%, respectively. 

 



JULY 2018 LEWISTON WASTEWATER SYSTEM MASTER PLAN 

  

217043-001/6-Rpt/18-133            CITY OF LEWISTON Page 6-3 

6.2.5 ACTIVATED SLUDGE 

Aeration Basins 

The keys to a well-functioning aeration basin are the ability to maintain dissolved 
oxygen (DO), to provide adequate solids retention time (SRT), and to produce 
settleable solids. Each of the two aeration basins is approximately 125-feet x 41.5-feet 
x 15-feet SWD, with a volume of approximately 580,000 gallons divided into three 
equally sized cells. The SRT measures how long the mixed liquor remains in the 
basins, and it is also an indicator of the relative settleability of the mixed liquor and its 
ability to nitrify. In cold weather, an SRT near 12 days is normally necessary to 
consistently nitrify. The SRT at Lewiston varies from approximately 6 days during the 
summer to 11 days in the winter. 

While the Lewiston WWTP does not currently have a permit limit that requires 
nitrification, the plant is operated to achieve nitrification for process settleability 
reasons. For example, in the winter of 2017-2018 the WWTP dropped out of 
nitrification and secondary clarification was significantly impacted.  The sludge rose in 
the secondary clarifiers several feet with little to no response to RAS/WAS rate 
adjustments.  Also, as discussed in Chapter 1, an ammonia limit may possibly be 
added in the future, requiring continuous nitrification. For these reasons, the ability of 
the Lewiston WWTP to continually achieve nitrification was evaluated. Nitrification 
requires a longer SRT and more aeration than is required for carbonaceous removal. 
Typically, the longer SRT leads to more settleable solids in the secondary clarifier and 
better effluent quality; however, a long SRT can also lead to filamentous bacteria 
growth (such as Microthrix parvicella), which can affect settling. 

The existing plant was evaluated using the design flows and loads for the years 2015, 
2020, 2025, and 2035 using BioWin® software. Septage flows can be significant 
sources of load to a plant. It was assumed in this evaluation that septage loads will be 
similar to those currently experienced at the plant and included in the load projections 
discussed in Chapter 1. The results of the BioWin® models indicate that: 

 In order to more consistently meet nitrification requirements in the future, the 
MLSS concentrations in the aeration basins should be increased (especially 
during the winter). However, settleability issues and filamentous bacteria 
growth have occurred when the MLSS concentrations are increased in the 
existing basins. Additional aeration basins and blowers are needed to improve 
nitrification reliability.  

 Plant effluent pH and alkalinity should be monitored, as nitrification can be 
inhibited by a low pH. 

 Diffusers 

Aeration in the basins is provided by means of a 24-inches long broad band, coarse 
bubble diffusers (EDI MaxAir SS), with a rated capacity of 5-36 cfm each. Each of the 
three cells in each of the basins has 96 diffusers. The first cell in each aeration basin 
is currently not aerated, and functions as an anoxic cell to control the growth of 
filamentous microorganisms. 

Blowers 

The 75 and 125 hp blowers have manufacturer-rated capacities of 1,900 and 3,400 
standard cubic feet per minute (scfm), respectively, at approximately 7 pounds per 
square inch gauge (psig). The total capacity with all blowers (two 75 hp and two 125 
hp) in operation is 10,600 scfm; however, firm capacity (with one of the large blowers 
out of service) would be 7,200 scfm.  

It is normally desirable to maintain 2.0 mg/l DO in the aeration basins to ensure 
adequate oxygen is available for metabolism of the influent organic matter (BOD) by 



JULY 2018 LEWISTON WASTEWATER SYSTEM MASTER PLAN 

  

217043-001/6-Rpt/18-133            CITY OF LEWISTON Page 6-4 

the microorganisms in the process. Using an alpha factor of 0.75 for the coarse 
bubble diffusers, it appears that the effective oxygen (O2) transfer capacity of the 
existing aeration system is about 12,700 lbs. O2/day. Assuming 1.5 lbs. O2/lb. BOD5, 
the existing aeration system has sufficient capacity to handle a maximum BOD5 load 
of 8,400 lbs./day.  

6.2.6 SECONDARY CLARIFICATION 

Secondary clarification is provided in two 85-feet diameter clarifiers. Clarifier 1 (the 
west unit) is a peripheral feed type clarifier; mixed liquor from the aeration basins is 
distributed to the clarifier via a series of 3-inch holes in the bottom of an influent 
channel located on the perimeter of the clarifier. Clarified effluent flows over a weir 
into an effluent channel adjacent to the influent channel. With the influent channel and 
effluent launder located inside the tank, the actual diameter at the water surface is  
76-feet and 4-inches; this reduces the effective surface area by about 20%. 

Clarifier 2 (the east unit) is a center feed clarifier, with mixed liquor from the aeration 
basins distributed to the clarifier via a series of distribution ports on the center column. 
The effluent trough is located several feet in from the perimeter of the clarifier and 
clarified effluent flows into the trough over weirs on either side of the trough. (The 2-
foot wide effluent trough inside the tank reduces the effective surface area by about 
7.5%.) In addition to having a different influent/effluent configuration, Clarifier 2 is 
deeper than Clarifier 1 (16’ SWD vs. 12’ for Clarifier 1). Clarifier 2 reportedly typically 
outperforms Clarifier 1 in terms of both sludge settleability and effluent quality. 

Overflow Rates 

The capacities of the secondary clarifiers, based on overflow rates, are 400-700 
gpd/sf for the average conditions (Metcalf & Eddy, Wastewater Engineering, 4th 
Edition) and 1,400 gpd/sf for the peak hour. 

At current flows, secondary clarifier overflow rates would average 430 gpd/sf during 
the maximum month, and 825 gpd/sf during the peak hour – well within normal 
ranges. Flows routed to Clarifier 1 would need to be approximately 13% less than 
flows to Clarifier 2 to achieve equal overflow rates (additional flow adjustment may be 
necessary to achieve equal treatment results). 

Considering surface overflow rates only, the maximum firm capacity of the secondary 
clarification facilities (based on Clarifier 1) is 3.2 mgd for average flows and 7.3 mgd 
for peak hour. This would meet redundancy criterion 2 (75% of design flow) for flows 
up to 4.27 mgd average and 9.76 mgd peak. Current maximum month flows are 4.27 
mgd, and current peak hour flows are 8.14 mgd.  

Solids Loading 

The solids loading capacity of the clarifiers depends on the operation of the aeration 
basin with regard to MLSS, RAS concentration, flow, and wasting rate. The MLSS 
concentration needs to be higher for nitrification, so the capacity of the secondary 
clarifiers decreases with higher MLSS concentration. The capacities of the secondary 
clarifiers, based on the solids loading rates, are 19.2 - 28.8 lbs/sqft/day for the 
average conditions (Metcalf & Eddy, Wastewater Engineering, 4th edition) and 40.0 
lbs/sqft/day for the peak hour.  

At current flows and loads the maximum firm capacity of the secondary clarification 
facilities (based on clarifier 1) is 4.3 mgd for average flows and 6.0 mgd for peak hour 
flows. Current peak hour flows are 8.14 mgd, so the existing secondary clarification 
facilities do not meet the redundancy criterion 2. An additional secondary clarifier is 
needed to provide redundancy for the current flows and loads. In the future a second 
additional secondary clarifier (for a total of four) may need to be installed. 

 



JULY 2018 LEWISTON WASTEWATER SYSTEM MASTER PLAN 

  

217043-001/6-Rpt/18-133            CITY OF LEWISTON Page 6-5 

 

6.2.7 UV DISINFECTION 

The concrete channels containing the UV units by IDI (Infilco Degremont Inc.) are 48’ 
long and 5-feet and 9-inches deep. Each channel contains six vertical UV lamp banks, 
for a total of 12; each UV lamp bank consists of two lamp modules. According to the 
2005 WWFP, the lamps were rated for flows up to 8.6 mgd (4.3 mgd per channel), but 
the plant needs to use both channels to comply with permit limits. With one of the 12 
UV lamp banks out of service, the firm capacity is 7.88 mgd. Current peak hour flows 
are 8.14 mgd, so the UV system does not meet the redundancy criterion 2. 

6.2.8 EFFLUENT PUMP STATION 

The Effluent Pump Station includes three Peerless vertical turbine pumps. Each of the 
100 hp pumps is rated for 8,700 gpm, and pumps into a manifold connected to the 
effluent diffuser. Effluent flow is measured through a 20” magnetic meter. 

Pumped effluent then travels through 30” effluent pipe to a 5’ square concrete 
structure at the top of the North Lewiston levee. A 36” buried pipe exits the structure to 
the effluent diffuser, which extends into the river about 200’ from the edge of the 
water. The last 110’ of the effluent diffuser includes 14 smaller (8”) diffuser pipes (11 
reportedly in initial use) that discharge flow near the bottom of the river. A 24” bypass 
pipe exiting near the top of the structure was provided to carry flow to the river if the 
diffuser is out of service. 

Desirable port velocities for the diffuser are at least 2-3 fps at peak flow. At current 
conditions, the port velocities are estimated to be 3.3 fps at peak hour flows. 

6.2.9 UTILITY 3W WATER SYSTEM  

The Effluent Pump Station also houses two vertical turbine pumps that provide 3W 
(non-potable, disinfection plant effluent water) to the plant for purposes of plant 
operation and maintenance. The 3W water pumps are American Turbine pumps rated 
for 350 gpm; the pumps are controlled based on pressure in the utility water line. The 
pumps pull water from the effluent wet well, and discharge into a 6” manifold that 
feeds over 300’ of 6” distribution line plus the smaller 3W distribution lines throughout 
the plant.  

6.3 HYDRAULIC EVALUATION 

A hydraulic evaluation of the liquid process was conducted to determine the facility’s ability to 
handle the peak flows that each unit is expected to experience. This includes influent flows 
plus flows recycled from the solids processes. The headworks facility was evaluated for 2015 
and 2035 flows using a one-minute instantaneous flow for the headworks, and a one-hour 
peak flow for the remainder of the plant. A return activated sludge flow of 2.7 MGD was also 
included in the total flow through the aeration basins and to the secondary clarifiers. 

The results of the hydraulic evaluations are summarized in Table 6.2. The Parshall flume 
downstream of the screening channel is a limiting hydraulic component. For a 12-inch Parshall 
flume, “free flow” conditions only apply at submergences up to 70%. With submergence 
greater than 70%, the indicated discharge is greater than the actual discharge and a 
correction factor must be applied to determine the actual discharge. The flume is over 70% 
submerged at flows above 4.5 mgd. 

At peak instantaneous flows including recycle, flows would potentially overtop the grit structure 
and Parshall flume. This situation is typically avoided by bypassing the grit units and primary 
clarifiers. (Another option would be providing equalization to diminish the peaks.) 

 
 
 
 

 



JULY 2018 LEWISTON WASTEWATER SYSTEM MASTER PLAN 

  

217043-001/6-Rpt/18-133            CITY OF LEWISTON Page 6-6 

TABLE 6.2 – HYDRAULIC EVALUATION SUMMARY 

Structure 2015 Flow, 
mgd All units in service 2035 Flow, 

mgd All units in service 

Air Break Structure #1 10.9 No issues 14.3 No issues 
Headworks Screening Channels 10.9 No issues 14.3 No issues 
Parshall Flume 10.9 Potential overflow 14.3 Potential overflow 
Grit Removal 10.9 Potential overflow 14.3 Potential overflow 
Primary Clarifiers 8.47 No issues 11.07 No issues 
Aeration Basins 8.47 No issues 11.07 No issues 
Secondary Clarifiers 8.47 No issues 11.07 No issues 
UV Disinfection 8.47 No issues 11.07 No issues 
Effluent Pumping 8.47 & 10.9 No issues 11.07 & 14.3 No issues 

Hydraulic profiles of the WWTP for 2015 and 2035 flows are shown in Figure 6.1 and 6.2, 
respectively. Full-size figures are provided in Appendix A. 



JULY 2018 LEWISTON WASTEWATER SYSTEM MASTER PLAN 
 
 

217043-001/6-Rpt/18-133                           CITY OF LEWISTON Page 6-7 

 

FIGURE 6.1 – HYDRAULIC PROFILE - 2015 FLOWS 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



JULY 2018 LEWISTON WASTEWATER SYSTEM MASTER PLAN 
 
 

217043-001/6-Rpt/18-133                           CITY OF LEWISTON Page 6-8 

FIGURE 6.2 – HYDRAULIC PROFILE - 2035 FLOWS 

 

   



JULY 2018 LEWISTON WASTEWATER SYSTEM MASTER PLAN 
 

217043-001/6-Rpt/18-133            CITY OF LEWISTON Page 6-9 

6.4 EFFLUENT PERFORMANCE  

This section evaluates the effluent quality from the existing plant relative to current effluent 
limits for BOD5, TSS, fecal coliform, E.coli bacteria and pH.  

6.4.1 BOD5  

Monthly and weekly effluent BOD5 data from January 2005 through June 2014 are 
shown in Charts 6.1 and 6.2, along with discharge limits per the current permit. No 
BOD5 violations were noted during this period. In addition, the plant met the current 
85% BOD5 removal requirement for the entire period as shown in Chart 6.3. The 
effluent BOD5 loads were also consistently lower than the permitted maximum 
average monthly and average weekly loads. 

CHART 6.1 – WWTP EFFLUENT BOD5 CONCENTRATIONS (MONTHLY) 

 

CHART 6.2 – WWTP EFFLUENT BOD5 CONCENTRATIONS (WEEKLY) 

 
 

 



JULY 2018 LEWISTON WASTEWATER SYSTEM MASTER PLAN 
 

217043-001/6-Rpt/18-133            CITY OF LEWISTON Page 6-10 

CHART 6.3 – WWTP BOD5 PERCENT REMOVAL (MONTHLY) 

 
 
 
 
 
 
 
 

6.4.2 TSS 

Monthly and weekly effluent TSS data from January 2005 through June 2014 are 
shown in Charts 6.4 and 6.5 with discharge limits per the current permit. With only one 
exception in May 2005 for weekly concentration, the wastewater treatment plant has 
not experienced TSS permit violations. The May 2005 exception was due to an 
operational issue caused by filamentous bacteria. Similar to the BOD5 results, TSS 
removals have consistently been above the anticipated permit requirement of 85% 
(Chart 6.6).  

CHART 6.4 – WWTP EFFLUENT TSS CONCENTRATIONS (MONTHLY) 

 
 
 
 
 
 
 
 



JULY 2018 LEWISTON WASTEWATER SYSTEM MASTER PLAN 
 

217043-001/6-Rpt/18-133            CITY OF LEWISTON Page 6-11 

CHART 6.5 – WWTP EFFLUENT TSS CONCENTRATIONS (WEEKLY) 

 

CHART 6.6 – WWTP TSS PERCENT REMOVAL (MONTHLY) 

 
 

6.4.3 FECAL COLIFORM AND E. COLI BACTERIA  

Fecal coliform and E. coli bacteria effluent data from January 2005 through June 2014 
are shown in Charts 6.7 through 6.9. A few violations were noted during this period, 
primarily from 2005 through 2008. The March 2006 violation was due to UV 
maintenance and operational issues due to filamentous bacteria. The secondary 
process was changed in 2008 to include anoxic cells and nitrification in the aeration 
basins, which has improved the settling, reduced the filamentous bacteria, and 
denitrification occasionally identified in the secondary clarifiers. 

 
 
 
 
 



JULY 2018 LEWISTON WASTEWATER SYSTEM MASTER PLAN 
 

217043-001/6-Rpt/18-133            CITY OF LEWISTON Page 6-12 

CHART 6.7 – WWTP EFFLUENT FECAL COLIFORM (WEEKLY) 

 

CHART 6.8 – WWTP EFFLUENT E.COLI BACTERIA (MONTHLY) 

 

CHART 6.9 – WWTP EFFLUENT E.COLI BACTERIA (DAILY) 

 
 



JULY 2018 LEWISTON WASTEWATER SYSTEM MASTER PLAN 
 

217043-001/6-Rpt/18-133            CITY OF LEWISTON Page 6-13 

6.4.4 pH  

The daily maximum and minimum pH effluent data from January 2005 through June 
2014 are shown in Charts 6.10 and 6.11. A couple of violations of the minimum pH 
limit were noted during this period (November 2005, February 2006, and February 
2014). The November 2005 and February 2006 readings were due to the pH probe 
not being calibrated; the February 2014 violation is attributed to a lab error. 

CHART 6.10 – WWTP EFFLUENT pH (MAXIMUM DAILY) 

 

CHART 6.11 – WWTP EFFLUENT pH (MINIMUM DAILY) 

 
 

 



JULY 2018 LEWISTON WASTEWATER SYSTEM MASTER PLAN 
 

217043-001/6-Rpt/18-133            CITY OF LEWISTON Page 7-1 

CHAPTER 7.0 – WWTP IMPROVEMENTS 
7.1 RECOMMENDED IMPROVEMENTS 

This section summarizes the needed improvements to facilitate proper operation of the 
Lewiston WWTP.  The information included in this chapter has been used in conjunction with 
the process sizing calculations to develop the overall project scope necessary to meet the 
long-term goals of the City of Lewiston.  

A summary of the estimated costs for the recommended improvements is provided in Chapter 
8. 

7.1.1 SOUTH SHORE PUMP STATION 

The air release structure associated with the South Shore Pump Station needs to be 
replaced.  The South Shore Pump Station is responsible for pumping the vast majority 
of the sewage flow from Lewiston and this air release is critical to the proper function 
of the pump station. 

7.1.2 NORTH SHORE PUMP STATION 

The North Shore Pump Station collects sewage flow from North Lewiston, plus plant 
recycle flow, and septage received at the WWTP.  The problems identified with the 
North Shore Pump Station include ragging (rags and scum accumulating in the wet 
well), infiltration, and concrete spalling.  Ragging in the pump station requires manual 
removal and can decrease the capacity of the wet well resulting in more energy use 
from more frequent pump on/off cycles. 

A new pump station is recommended.  The new pump station will include pumps with 
drawdown capability to handle ragging and debris build-up. Improvements will include 
a new concrete wet well, three new pumps, discharge piping, a valve vault, and new 
electrical and controls in a dedicated building. Additionally, the flume upstream of the 